
 

 

    
WATERWORKS ADVISORY COMMITTEE MEETING 

Sydnor Hydro, Inc., 2111 Magnolia St, Richmond, VA 23223  
 

Thursday, March 16, 2017 
10:00 am  

 
AGENDA (draft) 

 
9:40  Arrival, meet and greet (on your own) 

 
Time* Minutes Agenda Item 
10:00  5 1. Call to order – Introduction of members and guests  
10:05  5 2. Agenda adoption / Adoption of November 2016 Minutes 
10:10  5 3. Public comment period 
10:15  105 4. Review of Waterworks Regulations Revisions 

  a. Cross connection 
  b. Operators 
  c. Source capacity 
  d. Other 

11:55 5 5. Update member contact information if necessary 
12:00 5 6. ADJOURN 

 
*NOTE: Times are approximate 
 
 
Next scheduled meeting: May 18, 2017 
Sydnor Hydro, Inc. 2111 Magnolia St, Richmond, VA  
[...]
b. Facilities employing treatment for compliance with PMCLs or treatment technique 
requirement; 

c. Complexity of the treatment; and 

d. Non-conventional treatment methods. 

2. Reduced staffing attendance may be considered by the commissioner on a case-by-
case basis. Evaluation criteria may include, but are not limited to, the following: 

a. Operational history; 

b. Type of treatment;  

c. Facility capacity and hours of operation; 

d. Population served; 

e. Type and reliability of remote monitoring controls, alarms, and communications; 

f. Staffing availability; 

g. Frequency of operating staff attendance; 

h. Remote monitoring;  

i. Reliable staff communications; and 

j. Emergency response plans and procedures. 

12VAC5‐590‐470.	Waterworks	appearance	condition.	
The general appearance and state of cleanliness of a waterworks can greatly influence the 

attitude of the public toward a utility and can actually promote public health. A community 
without confidence in its public water supply with often resort to the use of water from 
questionable or polluted sources; therefore, the The waterworks must shall be maintained in a 
clean and orderly conditionto achieve this goal. 

12VAC5‐590‐475.	Removal	of	wells	from	service.	
A. Temporary inactivation. 

1. Any water well temporarily inactivated shall be sealed with a watertight cap or well-
head seal. 



REVIEW DRAFT 3-9-2017 for WATERWORKS ADVISORY COMMITTEE 
Grey sections are adopted from the federal regulations. 

 

Part II, page 19 
 

2. The well shall be maintained so that it will not be a source or channel of contamination 
during temporary inactivation. 

3. The well head shall be visually inspected and documented to verify adequate sanitary 
integrity on a quarterly basis. 

4. The well lot shall be maintained.  

B. Permanent abandonment.  

1. Well abandonment shall be supervised by a certified water well systems provider. 

2. All well abandonments shall be documented on a Uniform Water Well Completion 
Report, Form GW-2, and submitted to the Department within 30 days of completing the 
physical abandonment. 

3. Groundwater wells that are abandoned shall be sealed by methods that will restore to 
the fullest extent possible the controlling geological conditions that existed before the 
wells were constructed. 

4. Casing and screen materials may be salvaged. 

5. The well shall be checked from land surface to the entire depth of the well before it is 
sealed to ascertain freedom from obstructions that may interfere with sealing operations. 
Sufficient effort shall be made to remove or clear any obstacles that may prohibit sealing 
by grouting the complete well depth. 

6. The well shall be thoroughly chlorinated prior to sealing. 

7. Bored wells and uncased wells shall be backfilled with clean fill to the water level. A 
two-foot-thick bentonite grout plug shall be placed immediately above the water level. 
Clean fill shall be placed on top of the bentonite grout plug and brought up to at least five 
feet from the ground surface. The top five feet of the well casing, if present, shall be 
removed from the bore hole. If an open annular space is present around the well casing, 
then the annular space shall be filled with bentonite grout to the maximum depth 
possible, but less than or equal to 20 feet. A one-foot-thick cement or bentonite grout 
plug that completely fills the bore void space shall be placed a minimum of five feet from 
the ground surface. As an alternative, bored wells and uncased wells may be completely 
filled with concrete, sand-cement, bentonite-cement, or neat cement grout, to within a 
minimum of five feet from the ground surface by introduction through a pipe initially 
extending to the bottom of the well. The pipe shall be raised, but remain submerged in 
grout or concrete, as the well is filled. The remaining space shall be filled with clean fill 
which is mounded a minimum of one foot above the surrounding ground surface. 

8. Non-bored wells constructed in unconsolidated formations shall be completely filled 
with concrete, sand-cement, bentonite-cement, or neat cement grout to within a 
minimum of five feet from the ground surface by introduction through a pipe initially 
extending to the bottom of the well. The pipe shall be raised, but remain submerged in 
grout or concrete, as the well is filled. The remaining space shall be filled with clean fill 
which is mounded a minimum of one foot above the surrounding ground surface. 

9. Wells constructed in consolidated rock formations or which penetrate zones of 
consolidated rock may be filled with sand or gravel opposite the zones of consolidated 
rock. The top of the sand or gravel fill shall be at least five feet below the top of the 
consolidated rock and at least 20 feet below land surface. The remainder of the well 
shall be filled with concrete, sand-cement, bentonite-cement, or neat cement grout to 
within a minimum of five feet from the ground surface by introduction through a pipe 
initially extending to the bottom of the well. The pipe shall be raised, but remain 
submerged in grout or concrete, as the well is filled. The remaining space shall be filled 



REVIEW DRAFT 3-9-2017 for WATERWORKS ADVISORY COMMITTEE 
Grey sections are adopted from the federal regulations. 

 

Part II, page 20 
 

with clean fill which is mounded a minimum of one foot above the surrounding ground 
surface. 

10. The location of the well shall be permanently documented for future location. 

12VAC5‐590‐476.	Reactivation	of	wells.	
A. The owner shall notify the Department of the intent to reactivate a well. 

B. Prior to bringing the well into service, it  shall be pumped to waste (purged) for a minimum 
of five well volumes, and no less than 30 minutes. The purged well water shall be discharged in 
a manner that it will not return to the well, directly or indirectly, during the pumping period. 

C. After the well is pumped, water quality samples shall be collected. If the well has been 
inactive for less than one year, then two samples shall be collected at least 30 minutes apart 
and tested for the presence of E. coli. If the well has been inactive for one or more years, the 
well shall be tested for total coliform density (MPN), nitrate, and if determined by the 
commissioner, inorganics, VOCs, SOCs, and radionuclides. Satisfactory test results shall be 
obtained prior to placing the well in service. 

D. A well yield and drawdown test may be required by the commissioner prior to bringing the 
well into service. The test shall be performed in accordance with 12VAC5-590-840 H, as 
applicable. 

E. A well may be activated for emergency use prior to receipt of satisfactory monitoring 
results, if public health and safety are at risk, as determined by the commissioner. In these 
circumstances, a special water advisory shall be approved by the commissioner and issued by 
the waterworks at the same time the well is activated. 

12VAC5‐590‐480.	Analytical	laboratory	control	Operational	control	
testing	and	monitoring.	

A. Analyses Water analyses and tests performed at waterworks are made for four main 
purposes: to ensure compliance; to control water treatment plant operation,; to record water 
treatment plant performance,; and to improve plant performance, and to undertake fundamental 
research of value to the plant and to the profession in general provide information for improving 
water treatment plant performance. Tests designed to control operation should shall present 
evidence that: 

1. The water has been properly prepared for each major key step in the treatment 
process;2. Each key process, such as mixing, coagulation, sedimentation, filtration, 
softening, iron and manganese removal, disinfection, and taste and odor control has 
proceeded according to plan is effective; and 

32. The finished product is clean, is free from objectionable taste or and odor, is free 
from undesirable chemical characteristics, and is safe for human consumption. 

B. Laboratory analyses shall conform with the most current edition available of Standard 
Methods for the Examination of Water and Wastewater published by the American Public Health 
Association, the American Water Works Association, and the Water Pollution Control 
Federation, or analytical methods approved by the division. Testing for regulatory compliance 
purposes shall use an EPA-approved analytical method found in 40 CFR Parts 141 and 143. 
Instruments used for operational control purposes must be calibrated in accordance with 
manufacturer's instructions. Calibrations shall be documented in a manner acceptable to the 
commissioner. 



REVIEW DRAFT 3-9-2017 for WATERWORKS ADVISORY COMMITTEE 
Grey sections are adopted from the federal regulations. 

 

Part II, page 21 
 

C. Ample laboratory space shall be provided for all required laboratory analyses as specified 
in 12VAC5-590-760. 

1. Chemical. The analyses listed below are the minimum required. Additional testing 
may be required by the division. 

a. Waterworks utilizing treatment for turbidity removal shall provide equipment for the 
analysis of pH, alkalinity, hardness, turbidity, water temperature and coagulation 
dosage. An electric pH meter must be provided; however, a color comparator may be 
used as a back-up unit. Turbidities must be determined by the use of a 
nephelometer. Minimum equipment for coagulation control shall be a multiple jar 
stirring machine.  

b. Waterworks providing softening only and utilizing chemical precipitation shall 
provide equipment for analysis of pH utilizing an electric pH meter, alkalinity, 
hardness, water temperature, and chemical dosage for precipitation utilizing a 
multiple jar stirring machine.  

c. Waterworks providing iron and manganese removal by chemical precipitation shall 
provide equipment for analysis of pH, alkalinity, iron, manganese, and water 
temperature.  

d. Waterworks providing fluoridation shall provide equipment for analysis of the 
fluoride ion concentration and water temperature.  

e. Waterworks providing chlorination or rechlorination shall provide equipment for the 
analysis of chlorine residual and temperature.  

f. Waterworks providing iron and manganese removal by ion exchange and or 
softening by ion exchange shall provide equipment for the analysis of iron and 
manganese, or hardness.  

2. Bacteriological. Only results of bacteriological analyses performed by the Division of 
Consolidated Laboratory Services, or by laboratories and laboratory personnel certified 
by the Division of Consolidated Laboratory Services will be acceptable.  

a. The number and frequency of bacteriological sampling shall comply with Article 1 
of Part II. Additional analyses may be necessary when deemed so by the division.  

b. Waterworks having a rated capacity of 3.0 mgd or more or serving an equivalent 
of 30,000 persons or more shall provide laboratory space and equipment for routine 
bacteriological analysis.  

c. Bacteriological sampling in accordance with Article 1 of Part II is required by all 
waterworks. 

D. Required waterworks on-site laboratory analyses. The analyses listed below are the 
minimum required. Additional testing may be required by the commissioner. 

1. Owners of waterworks employing chemical coagulation or lime softening in 
combination with any filtration treatment for turbidity removal or TOC reduction shall 
provide equipment for the analysis of pH, alkalinity, hardness, turbidity, water 
temperature and coagulant dosage. A calibrated electric pH meter must be provided; 
however, a color comparator may be used as a back-up unit. Turbidities must be 
determined by the use of a calibrated turbidimeter. Minimum equipment for coagulation 
control shall be a multiple jar stirring machine. 

2. Owners of waterworks employing membrane filtration without chemical coagulation or 
lime softening shall provide equipment for analysis of turbidity and temperature. 
Turbidities shall be determined by the use of a calibrated turbidimeter. 



REVIEW DRAFT 3-9-2017 for WATERWORKS ADVISORY COMMITTEE 
Grey sections are adopted from the federal regulations. 

 

Part II, page 22 
 

3. Owners of waterworks employing softening only and utilizing chemical precipitation 
shall provide equipment for analysis of pH utilizing a calibrated electric pH meter, 
alkalinity, hardness, water temperature, and chemical dosage for precipitation utilizing a 
multiple jar stirring machine. 

4. Owners of waterworks employing iron and manganese removal by chemical 
precipitation shall provide equipment for analysis of pH, alkalinity, iron, manganese, and 
water temperature. 

5. Owners of waterworks employing fluoridation shall provide equipment for analysis of 
the fluoride ion concentration and water temperature. 

6. Owners of waterworks employing chlorination, rechlorination, chloramination, or re-
chloramination shall provide equipment for the analysis of the appropriate chlorine 
residual measurement and temperature. 

7. Owners of waterworks employing iron and manganese removal by ion exchange or 
softening by ion exchange shall provide equipment for the analysis of iron and 
manganese. 

E. Process control instruments, monitors, gauges, and controllers, including reading, 
recording, and alarm features, required in Part III, Manual of Practice, shall be maintained fully 
operational and calibrated in accordance with the manufacturer’s instruction. 

1. Owners of waterworks employing UV for inactivation credit shall perform UV sensor 
calibration checks. Calibrations and instrument checks shall be documented in a manner 
acceptable to the commissioner. All UV sensors shall be verified with a reference UV 
sensor at least monthly. It is also recommended that off-line/standby sensors be 
calibrated at the same time. At least one reference sensor for calibration of on-line 
sensors shall be provided. The reference UV sensor shall be calibrated at least yearly at 
a qualified facility, usually the manufacturer. Ultraviolet transmittance (UVT) analyzer 
calibration is required when used as a control instrument. The UVT analyzer shall be 
calibrated at least weekly by comparing on-line measurements to a bench top 
spectrophotometer that is calibrated in accordance with manufacturer's instructions. 

2. Owners of waterworks employing ozone for inactivation credit shall perform calibration 
checks on continuous, on-line ozone residual monitors at least weekly, during peak 
hourly flow. Inactivation credits for a multiple chamber contactor shall be based on only 
the chambers that have a measured ozone residual > 0.02 mg/L or higher, depending on 
residual analysis instrumentation. 

12VAC5‐590‐490.	Adequate	treatment.	
A. Adequate treatment is any one or any combination of the controlled processes of 

coagulation, sedimentation, absorption, filtration, disinfection, or other processes that produce a 
water consistently meeting the requirements of this chapter. The concept of adequate treatment 
also includes processes that are appropriate to the source of supply; waterworks that are of 
adequate capacity to meet maximum demands without creating health hazards, and that are 
located, designed, and constructed to eliminate or prevent cross connections; and conscientious 
operation by well-trained and competent personnel whose qualifications are commensurate with 
the responsibilities of the position and acceptable to the division commissioner. 

B. All waterworks shall provide adequate treatment and pure potable water. 

 



REVIEW DRAFT 3-9-2017 for WATERWORKS ADVISORY COMMITTEE 
Grey sections are adopted from the federal regulations. 

 

Part II, page 23 
 

The following sections are adopted from the federal regulations. Detailed text is not included. 

12VAC5‐590‐500.	Disinfection	by	chlorination.	

12VAC5‐590‐501.	Determination	of	CT,	disinfection	profiles,	and	
disinfection	benchmarks	for	Giardia	lamblia	and	virus	inactivation.	

12VAC5‐590‐505.	Emergency	management	plan	for	extended	power	